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CUSTOMER NAME: HEBEI XINTELI TRADING CO.,LTD. 

ADDRESS: NO.29, TAIHUA STREET,SHIJIAZHUANG,CHINA 

 

Sample Name : 304 stainless steel stitching wire 

Material and Mark : 304 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
SGS Ref. No. : TJHL1809005134SD 

Quantity : 1 

Date of Receipt  : Sep 19, 2018 

Testing Start Date  : Sep 19, 2018 

Testing End Date : Sep 27, 2018 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical  

Services(Tianjin) Co., Ltd 

 

Hebe  He 

Authorized signatory 
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1. Test Item: Chemical Composition Analysis 

Test Method:  C,S: IR Absorption after combustion; Other: ICP 

Element C Si* Mn*
 

P* S Ni* Cr* Mo* 

Result ,% 0.05 0.36 1.12 0.031 0.002 8.17 18.31 ＜0.010 

Note: The testing item marked * was carried out by an external laboratory assessed as competent. 
      

2. Test item: Tensile test 

Test method: EN ISO 6892-1:2016 

Test item Specimen type 

Tensile strength 

(Rm) 

(MPa) 

Yield  strength 

(RP0.2) 

(MPa) 

Elongation after 

fracture(A) 

Lo =100mm (%) 

1 
Unmachined 

Specimen 
1152 1032 1.0 

 
3. Test item: Dimension Measurement 

Test standard: Provided by client 

No Test  Item Measure Result Test equipment 

---- Wire diameter(mm) 0.347 Micrometer 

 

 
Sample photo 

******** End of report******** 
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